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Annex B to Test Report TR- 713295509-02 | Revision 1

&

Product Service

1 Antenna Diagrams provided by applicant
1.1 Antenna overview for open air environment applications
Recommended
Version Thread/Flange Size Beam angle | Gain measuring range Use
up to
3
LRS10 G 14° 18 | 10 m (32.81 ft) Tank
Threaded ¥4" NPT
connection G1"
antenna 11° 21 20 m (65.62 ft) Tank
1" NPT
G1v"
’ 11° 21 | 30m (98.42 ft) Tank
1% NPT (+250 °C)
G1%s" .
8° 24 30 m (98.42 ft) Tank/Open Air
1% NPT (+150 °C)
LR530 DN 25, 17 10° 23 20 m (65.62 ft) Tank
Flanged DN 50, 2" 5° 29 30 m (98.42 ft) Tank/Open Air
encapsulated R R .
PTFE antenna = DN 80, 3 3 33 120 m (393.7 ft) Tank/Open Air
LR550
Polymeric horn DN 80 3° 33.5 120 m (393.7 ft) Tank/Open Air
antenna
LR580
= DN 80, 3" 4° 32 120 m (393.7 ft) Tank/Open Air
Lens antenna
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1.2 LR510

1.2.1 Threaded Process Connection Antenna G 1 2”
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Requirements according to
FCC 47 CFR 15.256(i) & 47 CFR 15.256(j) and RSS-211, section 5.2 (a) & (c)

Center frequency 80 GHz Limit Verdict
Antenna gain 25.3 dBi
Bandwidth +4 GHz
o < o
Half-power beamwidth (E-plane) 8.0 =80 Pass
o < o
Half-power beamwidth (H-plane) 8.0 =80 Pass
- > -
Side lobe gain >60° (E-plane) 454 dB =-38.0d8B Pass
-44.2 dB >-38.0dB Pass

Side lobe gain >60° (H-plane)
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13 LR530

131 Flanged Process Connection Encapsulated PTFE Antenna DN80

R Polar Plot llvi X
File Options
[ Classified E-Feld horizontal == E-Ebene A
C‘“Z‘f‘““”"' | ATS DN80 4mm PTFE-platt. 150°C ohne GF ‘ Date [ 23.04.2021 1521 | |[=80GHz Scan
perator: -
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Not Al
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Log Di
-165 180 163 Azimuth [deg]
Fiea Ch. | Besm | Switch | BeamPeak[dB] | Beam Widih [deg] | Null Depth [dB] | Dir | G
& 1GH2; Value | [deg] Valie | AtdB Value | [deg] 4B | dBi Py
l 0_150C, 20.000 G 3338 000 [P 330 30 (P 0.00 0.00
I 1 0.000 G 3333 000 |P| 322 300 (P 0.00 0,00
e

Requirements according to

FCC 47 CFR 15.256(i) & 47 CFR 15.256(j) and RSS-211, section 5.2 (a) & (c)

&

Product Service

Center frequency 80 GHz Limit Verdict
Antenna gain 33.4 dBi
Bandwidth +4 GHz
o S . o
Half-power beamwidth (E-plane) 33 8.0 Pass
o < o
Half-power beamwidth (H-plane) 3.2 =80 Pass
- > -
Side lobe gain >60° (E-plane) 41.4.dB =-38.0d8B Pass
- > -
Side lobe gain >60° (H-plane) 41.4.dB =-38.0dB Pass
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1.3.2 Flanged Process Connection Encapsulated PTFE Antenna DN50
X Polar Plot lilvi X
File Options
Classified E-Feld horizontal == E-Ebene  »
(Classification: | ATS DN50 4mm PTFE-plattiert mit Stutzen ‘ Date [12072021 1723 | [[=80GHzScan
Operator: deita Azimuth 0,5°
0 plusminus180®
Averaging: 5
Tobes | Databise |
ide Lobes
’_n Deg ~
22050
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S, 850
] 900 v
=3
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E— Ampl. Color jvmhle Section
% ol K51
[<Jameiitude (o8]
I:‘F’hasa[deg]
-165 80 165 Azimuth [deg]
FFFFF Beam Beam Feak[dB] | Beam Width [deg] | Null Depth [dB;
apl Fieame (ora) vaue | (eeg s o "
l |=_4mm-PTFE_chne-GF_80G-E 80.000 G 2948 0.00 37 300 |P 00 00
l >_4mm-FTFE e OG- 0.000 G 9,48 0.00 00 00
v

Requirements according to

FCC 47 CFR 15.256(i) & 47 CFR 15.256(j) and RSS-211, section 5.2 (a) & (¢)

&

Product Service

Center frequency 80 GHz Limit Verdict
Antenna gain 29.5 dBi
Bandwidth + 4 GHz
o < o
Half-power beamwidth (E-plane) 54 <8.0 Pass
o S . °
Half-power beamwidth (H-plane) 5.2 8.0 Pass
- > -
S'de |0be ga|n >6oo (E'plane) 415 dB = 380 dB PaSS
- > -
Side lobe gain >60° (H-plane) 39.5dB 2-38.0dB Pass
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1.4 LRS550

141 Polymeric Horn Process Connection

3R Polar Plot IMvi R
—

Date E-Feld horizontal == E-Ebene  »

1410.2020 1550 [[=280,0 GHz

delta Azimuth 0,5
plusminus 180"
Averaging: 5
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Freq ch Beam | Switch Besm Pesk[dB] | Beam Wisth [deg] | Null Depth (o8]
N File Name [GHz] Vsie | [deg Valve | Atas Vale | [deg
Her 1 B0.00G : P28 | 100 F
Horm-DNE)_of - H-Ebana 806 20006 23 | 000 |P| 372 | 300 |P

Center frequency 80 GHz Limit Verdict
Antenna gain 34.2 dBi
Bandwidth +4 GHz
o S . o
Half-power beamwidth (E-plane) 3.0 8.0 Pass
o < o
Half-power beamwidth (H-plane) 3.7 =80 Pass
- > -
Side lobe gain >60° (E-plane) 42.2.dB =-38.0dB Pass
-47.2 dB >-38.0dB Pass

Side lobe gain >60° (H-plane)
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15 LRS580

151 Flanged Lens Antenna

&

Product Service

R Polar Plot llvi
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I AT 0.000 G 066 1 000
Requirements according to
FCC 47 CFR 15.256(i) & 47 CFR 15.256(j) and RSS-211, section 5.2 (a) & (c)
Center frequency 80 GHz Limit Verdict
Antenna gain 30.7 dBi
Bandwidth +4 GHz
. 3.9° <8.0° Pass
Half-power beamwidth (E-plane)
. 4.1° <8.0° Pass
Half-power beamwidth (H-plane)
. . -41.2 dB >-38.0dB |Pass
Side lobe gain >60° (E-plane)
. . -41.2 dB >-38.0dB |Pass
Side lobe gain >60° (H-plane)
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